

# Treatment Guidelines

from The Medical Letter®

---

Published by The Medical Letter, Inc. • 1000 Main Street, New Rochelle, NY 10801 • A Nonprofit Publication

---

## IN THIS ISSUE (starts on next page)

**Drugs for Treatment of Chronic Heart Failure.....p 53**

## Important Copyright Message

The Medical Letter® publications are protected by US and international copyright laws. Forwarding, copying or any distribution of this material is prohibited.

Sharing a password with a non-subscriber or otherwise making the contents of this site available to third parties is strictly prohibited.

By accessing and reading the attached content I agree to comply with US and international copyright laws and these terms and conditions of The Medical Letter, Inc.

**For further information click: [Subscriptions, Site Licenses, Reprints](#)  
or call customer service at: 800-211-2769**

---

**FORWARDING OR COPYING IS A VIOLATION OF US AND INTERNATIONAL COPYRIGHT LAWS**

# Treatment Guidelines

from The Medical Letter®

Published by The Medical Letter, Inc. • 1000 Main Street, New Rochelle, NY 10801 • A Nonprofit Publication

Volume 7 (Issue 83) July 2009  
www.medicalletter.org

## Table

1. Some Drugs for Treatment of Heart Failure Page 55

## Drugs for Treatment of Chronic Heart Failure

The range of drugs for treatment of chronic heart failure continues to expand. Some of those commonly used now are listed in the table on page 55. Mechanical therapies for the treatment of heart failure such as cardiac resynchronization, implanted cardiac defibrillators (ICDs), ventricular assist devices and ultrafiltration for the relief of congestion will not be reviewed here.

**SYSTOLIC FUNCTION** — Chronic systolic heart failure is usually associated with a left ventricular ejection fraction (LVEF) of  $\leq 40\%$ , but many patients with symptoms of heart failure have higher ejection fractions. There is no evidence that drug treatment of heart failure with preserved systolic function (LVEF  $>40\%$ ) improves clinical outcomes, but it can provide symptomatic relief. Patients with heart failure and preserved systolic function are often treated for comorbid conditions such as hypertension and coronary artery disease with the same drugs that are used to treat heart failure.

**ANGIOTENSIN-CONVERTING ENZYME (ACE) INHIBITORS** — Guidelines from the American College of Cardiology (ACC), the American Heart Association (AHA) and the Heart Failure Society of America (HFSA) for management of chronic systolic heart failure recommend prescribing an ACE inhibitor for all patients with symptomatic heart failure and for asymptomatic patients with a decreased LVEF or a history of myocardial infarction (MI).<sup>1,2</sup> ACE inhibitors have also been used for patients at high risk for developing heart failure because of atherosclerotic disease, obesity, diabetes mellitus or hypertension. ACE inhibitors improve symptoms in patients with heart failure (sometimes within the first 48 hours, but more commonly over 4-12 weeks), decrease the incidence of hospitalization and MI, and prolong survival.<sup>3</sup>

**Cautions** — ACE inhibitors should be prescribed with a diuretic in patients with fluid retention and should be used cautiously in patients with systolic blood pressure  $<90$  mmHg, creatinine levels  $>3$  mg/dL, or potassium levels  $>5.5$  meq/L ( $>5.0$  meq/L in diabetics). They should not be used in patients with a history of angioedema or with bilateral renal artery stenosis. ACE inhibitors cause increased fetal mortality and are contraindicated for use in pregnancy.

**Adverse Effects** — The most common adverse effects of ACE inhibitors are thought to be related to inhibiting breakdown of endogenous kinins (cough and, less commonly, angioedema), suppression of angiotensin II (hyperkalemia, hypotension and renal insufficiency), and reduction of aldosterone production (hyperkalemia). Cough and angioedema can usually be relieved by replacing the ACE inhibitor with an angiotensin receptor blocker (ARB); ARBs do not increase concentrations of kinins to the same degree.

**Formulary Considerations** — No data are available showing that any ACE inhibitor is more effective than any other for treatment of heart failure or in its effects on symptoms or survival. Those in the table on page 55 have been shown in clinical trials to be effective in recommended doses in improving outcomes.

**ANGIOTENSIN RECEPTOR BLOCKERS (ARBs)** — Long-term therapy with ARBs reduces the risk of death, MI and other cardiovascular events in patients with systolic heart failure; results appear to be comparable to those obtained with ACE inhibitors. ARBs should be used in patients with heart failure and LVEF  $\leq 40\%$  who cannot tolerate an ACE inhibitor. Like ACE inhibitors, they have not improved clinical outcomes in patients with preserved systolic function.<sup>4,5</sup>

**Cautions** — As with ACE inhibitors, blood pressure, renal function and serum potassium concentrations

## Drugs for Treatment of Chronic Heart Failure

should be monitored in patients taking ARBs, and they are also contraindicated for use in pregnancy.

**Adverse Effects** – ARBs, like ACE inhibitors, may cause hypotension, renal insufficiency and hyperkalemia due to antagonism of angiotensin. They should be used cautiously in patients with a history of angioedema.

**Formulary Considerations** – Candesartan and valsartan are the only ARBs approved by the FDA for treatment of heart failure. Many Medical Letter consultants believe that all ARBs could be effective for this indication, but effective doses are best established for candesartan and valsartan.

**BETA-ADRENERGIC BLOCKERS** — Clinical guidelines recommend use of a beta-blocker in addition to an ACE inhibitor for patients with symptomatic systolic heart failure and for asymptomatic patients with a decreased LVEF or a history of MI. Use of **bisoprolol**, **carvedilol** or sustained-release **metoprolol succinate** consistently leads to a 30-40% reduction in mortality and hospitalization in patients with New York Heart Association (NYHA) class II–IV heart failure. In one study, **nebivolol** lowered all-cause mortality and hospitalizations by 15% compared to placebo.<sup>6</sup>

**Cautions** – Beta-blockers should be started at a low dose; fatigue, hypotension, asymptomatic fluid retention, and worsening heart failure may occur during the first 2-4 weeks of treatment. Dosage should be increased gradually over several weeks. Full clinical benefits may not occur for 3-6 months or longer.

**Formulary Considerations** – There is no published evidence supporting the effectiveness of beta-blockers other than bisoprolol, carvedilol, sustained-release metoprolol succinate or nebivolol for treatment of heart failure. Bisoprolol and nebivolol are not approved for treatment of heart failure by the FDA, and nebivolol appears to be the least effective of the four.<sup>7</sup>

**Adverse Effects** – Beta-blockers should be used cautiously, if at all, in patients with asthma or severe bradycardia. Initial treatment with beta-blockers may result in fluid retention; increasing the dose of a concurrent diuretic may be helpful.

**ALDOSTERONE ANTAGONISTS** — The addition of **spironolactone** to previous therapy in 1663 patients with severe systolic heart failure reduced the risk of mortality by 30% and hospitalization by 35%, compared to placebo.<sup>8</sup> In a clinical trial in more than 6600 patients with acute MI complicated by left ventricular systolic dysfunction and heart failure, **eplerenone** added to previous therapy reduced all-cause and car-

diovascular mortality by 15% and 17%, respectively, compared to placebo.<sup>9</sup>

**Adverse Effects** – Hyperkalemia may occur, especially in patients taking potassium supplements or an ACE inhibitor or ARB, and in those with renal impairment. To minimize the risk of life-threatening hyperkalemia, aldosterone antagonists should be avoided in patients with a baseline serum creatinine concentration higher than 2.0 (women) or 2.5 (men) mg/dL or a serum potassium concentration higher than 5.0 mEq/dL. In elderly patients, serum creatinine levels may underestimate renal dysfunction; aldosterone antagonists should not be used for these patients when creatinine clearance is less than 30 mL/min. Spironolactone has anti-androgenic activity and can cause painful gynecomastia and erectile dysfunction in men and menstrual irregularities in women; the incidence of these effects is lower with eplerenone.

**Formulary Considerations** – Eplerenone is probably similar in effectiveness to spironolactone and may be better tolerated, but it costs much more. Comparative studies of their use in heart failure are lacking.

**VASODILATORS** — Concurrent use of two oral vasodilators, **hydralazine** and **isosorbide dinitrate**, can produce sustained improvement in LVEF and has been recommended for use in patients who cannot tolerate an ACE inhibitor or an ARB. The addition of a fixed-dose combination of hydralazine and isosorbide dinitrate (*BiDil*) to standard therapy in African-American patients with class III-IV heart failure significantly lowered mortality and the rate of first hospitalization while improving quality-of-life scores.<sup>10,11</sup> Studies in other populations have shown little benefit.<sup>12,13</sup>

**Adverse Effects** – Hydralazine/isosorbide dinitrate can cause headache and dizziness. Hydralazine alone can cause tachycardia, peripheral neuritis and a lupus-like syndrome. A phosphodiesterase inhibitor such as sildenafil (*Viagra*), vardenafil (*Levitra*) or tadalafil (*Cialis*) should not be taken concurrently with hydralazine/isosorbide dinitrate because of the risk of additive hypotension.

**DIURETICS** — Most patients with heart failure have fluid retention. In these patients, diuretics relieve symptoms, but their effect on survival is unknown. Diuretics provide symptomatic relief of pulmonary and peripheral edema more rapidly than other drugs used for the treatment of heart failure. Diuretics that act on the loop of Henle, such as **furosemide**, **bumetanide** or **torsemide**, are more effective than thiazide diuretics, such as hydrochlorothiazide, which act on the distal tubule.

**Table 1. Some Drugs for Treatment of Heart Failure**

Drug	Initial Daily Dosage	Maximum Daily Dosage	Cost <sup>1</sup>
<b>Angiotensin-Converting Enzyme (ACE) Inhibitors</b>			
Captopril – generic	6.25 mg tid	50 mg tid	\$4.00 <sup>2</sup>
Capoten (Par)			282.60
Enalapril – generic	2.5 mg bid	10-20 mg bid	4.00 <sup>2</sup>
Vasotec (Biovail)			150.00
Lisinopril – generic	2.5-5 mg once	20-40 mg once	4.00 <sup>2</sup>
Prinivil (Merck)			36.30
Zestril (AstraZeneca)			50.10
Perindopril* – Aceon (Solvay)	2 mg once	8-16 mg once	87.60
Ramipril – generic	1.25-2.5 mg once	10 mg once	54.00
Altace (King)			83.40
Trandolapril – generic	1 mg once	4 mg once	36.90 <sup>3</sup>
Mavik (Abbott)			41.10
<b>Angiotensin Receptor Blockers (ARBs)</b>			
Candesartan cilexetil –	4-8 mg once	32 mg once	
Atacand (AstraZeneca)			88.20
Valsartan – Diovan (Novartis)	20-40 mg bid	160 mg bid	158.40
<b>Beta-Adrenergic Blockers</b>			
Bisoprolol* – generic	1.25 mg once	10 mg once	4.00 <sup>2</sup>
Zebeta (Duramed)			90.00
Carvedilol – generic	3.125 mg bid	25 mg bid	4.00 <sup>2</sup>
Coreg (GlaxoSmithKline)		(50 mg bid for pts >85kg)	145.80
Coreg CR	10 mg once	80 mg once	124.80 <sup>3</sup>
Metoprolol succinate ext release – generic	12.5-25 mg once	200 mg once	65.10
Toprol-XL (AstraZeneca)			78.90
Nebivolol* – Bystolic (Forest)	1.25 mg once	10 mg once	55.80
<b>Aldosterone Antagonists</b>			
Eplerenone – generic	25 mg once	50 mg once	106.20
Inspira (Pfizer)			135.30
Spironolactone – generic	12.5-25 mg once	25 mg once or bid	4.00 <sup>2</sup>
Aldactone (Pfizer)			28.20
<b>Vasodilators</b>			
Isosorbide dinitrate/hydralazine –			
generic*	20 mg/37.5 mg tid	40 mg/75 mg tid	108.90 <sup>4</sup>
BiDil (Nitromed) <sup>5</sup>			387.00
<b>Loop Diuretics</b>			
Bumetanide – generic	0.5-1 mg once or bid	1-10 mg once or	4.00 <sup>2</sup>
Bumex (Roche)		in divided doses	26.70
Furosemide – generic	20-40 mg once or bid	40-600 mg once or	4.00 <sup>2</sup>
Lasix (Aventis)		in divided doses	12.30
Torsemide – generic	10-20 mg once	10-200 mg once or	17.70
Demadex (Meda)		in divided doses	36.60
<b>Digitalis Glycosides</b>			
Digoxin – generic	0.125-0.25 mg once	0.125 mg once, or every other	4.00 <sup>2</sup>
Lanoxin (GlaxoSmithKline)		day for CrCl <40 mL/min	4.05

\* Not approved by the FDA for treatment of heart failure.

1. Cost for 30 days' treatment at the lowest maximum dosage, based on April 2009 data from retail pharmacies nationwide, available from Wolters Kluwer Health.

2. A 30-day supply costs \$4.00 and a 90-day supply costs \$10.00 at Walmart, Target, and some other stores.

3. AWP according to *Drug Topics RedBook 2009*.

4. Cost based on the use of two 20-mg isosorbide dinitrate tablets, one 50-mg and one 25-mg hydralazine tablet tid.

5. BiDil is a fixed-dose combination that contains 20 mg isosorbide dinitrate and 37.5 mg hydralazine in each tablet.

**Dosage** – Diuretics should be started at a low dose, which can be titrated up until urine output increases and weight decreases. Patients may experience diuretic resistance if they consume large amounts of sodium or take medications that block diuretic effects such as nonsteroidal anti-inflammatory drugs (NSAIDs), or if heart failure progresses. IV administration, concurrent use of 2 diuretics (1 loop, 1 thiazide-like) or addition of an aldosterone antagonist can sometimes overcome diuretic resistance.

**Adverse Effects** – The most common adverse effect of diuretic therapy is hypokalemia, which can be ameliorated or prevented by taking oral potassium supplements or by concurrent use of an ACE inhibitor or ARB and/or a potassium-sparing agent such as spironolactone or eplerenone.

**Formulary Considerations** – Torsemide is better absorbed than furosemide and has a longer duration of action, but there is no clinical evidence that torsemide

## Drugs for Treatment of Chronic Heart Failure

or bumetanide is more effective than furosemide, which has been used longer.

**DIGITALIS** — Digoxin can decrease the symptoms of heart failure, increase exercise tolerance and decrease the rate of hospitalization, but does not increase survival.<sup>14</sup>

**Dosage** — The optimal dosage of digoxin is not clear. Use of a dosing nomogram may assist in choosing a safe and effective dose.<sup>15</sup>

**Adverse Effects** — The most common adverse effects of digitalis glycosides are conduction disturbances, cardiac arrhythmias, nausea, vomiting, confusion and visual disturbances.

**CONCLUSION** — Unless there is a specific contraindication, all patients with heart failure and systolic dysfunction (LVEF  $\leq 40\%$ ) should take both an ACE inhibitor and a beta-blocker, and if volume overloaded, a diuretic as well. An angiotensin receptor blocker (ARB) is recommended for patients who cannot tolerate an ACE inhibitor. Addition of an aldosterone antagonist can be beneficial for patients with moderately-severe to severe heart failure or for patients with left ventricular dysfunction after an MI. A combination of hydralazine and isosorbide dinitrate added to an ACE inhibitor and a beta-blocker has been effective in African-American patients with class III-IV heart failure. Digoxin can decrease symptoms and lower the rate of hospitalization for heart failure, but does not decrease mortality. There is no evidence that any drug improves clinical outcomes in patients with heart failure with preserved systolic function.

1. SA Hunt et al. 2009 Focused update incorporated into the ACC/AHA 2005 Guidelines for the diagnosis and management of heart failure in adults: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines developed in collaboration with the International Society for Heart and Lung Transplantation. *J Am Coll Cardiol* 2009; 53:e1.
2. KF Adams et al. Executive summary: HFSA 2006 Comprehensive Heart Failure Practice Guideline. *J Card Fail* 2006; 12:10.
3. MD Flather et al. Long-term ACE-inhibitor therapy in patients with heart failure or left-ventricular dysfunction: a systematic overview of data from individual patients. *Lancet* 2000; 355:1575.
4. S Yusuf et al. Effects of candesartan in patients with chronic heart failure and preserved left-ventricular ejection fraction: the CHARM-Preserved Trial. *Lancet* 2003; 362:777.
5. BM Massie et al. Irbesartan in patients with heart failure and preserved ejection fraction. *N Engl J Med* 2008; 359:2456.
6. MD Flather et al. Randomized trial to determine the effect of nebivolol on mortality and cardiovascular hospital admission in elderly patients with heart failure (SENIORS). *Eur Heart J* 2005; 26:215.
7. Nebivolol (Bystolic) for hypertension. *Med Lett Drugs Ther* 2008; 50:17.
8. B Pitt et al. The effect of spironolactone on morbidity and mortality in patients with severe heart failure. Randomized Aldactone Evaluation Study (RALES). *N Engl J Med* 1999; 341:709.
9. B Pitt et al. Eplerenone, a selective aldosterone blocker, in patients with left ventricular dysfunction after myocardial infarction. *N Engl J Med* 2003; 348:1309.
10. AL Taylor et al. Early and sustained benefit on event-free survival and heart failure hospitalization from fixed-dose combination of isosorbide dinitrate/hydralazine. *Circulation* 2007; 115:1747.
11. BiDil for heart failure. *Med Lett Drugs Ther* 2005; 47:77.
12. JN Cohn et al. Effect of vasodilator therapy on mortality in chronic congestive heart failure. Results of a Veterans Administration Cooperative Study. *N Engl J Med* 1986; 314:1547.
13. P Carson. Racial differences in response to therapy for heart failure: analysis of the vasodilator-heart failure trials. Vasodilator-Heart Failure Trial Study Group. *J Card Fail* 1999; 5:178.
14. The Digitalis Investigation Group (DIG). The effect of digoxin on mortality and morbidity in patients with heart failure. *N Engl J Med* 1997; 336:525.
15. JL Bauman et al. A method of determining the dose of digoxin for heart failure in the modern era. *Arch Intern Med* 2006; 166:2539.

## Treatment Guidelines

from The Medical Letter

**EDITOR IN CHIEF:** Mark Abramowicz, M.D.

**EXECUTIVE EDITOR:** Gianna Zuccotti, M.D., M.P.H., F.A.C.P., Harvard Medical School

**EDITOR:** Jean-Marie Pflomm, Pharm.D.

**ASSISTANT EDITORS, DRUG INFORMATION:** Susan M. Daron, Pharm.D.,

Blaine M. Houst, Pharm.D., Corinne E. Zanone, Pharm.D.

**CONTRIBUTING EDITORS:**

Carl W. Bazil, M.D., Ph.D., Columbia University College of Physicians and Surgeons

Vanessa K. Dalton, M.D., M.P.H., University of Michigan Medical School

Eric J. Epstein, M.D., Albert Einstein College of Medicine

David N. Juurlink, BPhm, M.D., PhD, Sunnybrook Health Sciences Centre

Richard B. Kim, M.D., University of Western Ontario

Hans Meinertz, M.D., University Hospital, Copenhagen

Sandip K. Mukherjee, M.D., F.A.C.C., Yale School of Medicine

F. Estelle R. Simons, M.D., University of Manitoba

Jordan W. Smoller, M.D., Sc.D., Harvard School of Medicine

Neal H. Steigbigel, M.D., New York University School of Medicine

**ADVISORY BOARD:**

Jules Hirsch, M.D., Rockefeller University

Gerald L. Mandell, M.D., University of Virginia School of Medicine

Dan M. Roden, M.D., Vanderbilt University School of Medicine

**SENIOR ASSOCIATE EDITORS:** Donna Goodstein, Amy Faucard

**ASSOCIATE EDITOR:** Cynthia Macapagal Covey

**MANAGING EDITOR:** Susie Wong

**ASSISTANT MANAGING EDITOR:** Liz Donohue

**PRODUCTION COORDINATOR:** Cheryl Brown

**EXECUTIVE DIRECTOR OF SALES:** Gene Carbona

**FULFILLMENT AND SYSTEMS MANAGER:** Cristine Romatowski

**DIRECTOR OF MARKETING COMMUNICATIONS:** Joanne F. Valentino

**VICE PRESIDENT AND PUBLISHER:** Yosef Wissner-Levy

Founded in 1959 by

Arthur Kallet and Harold Aaron, M.D.

**Copyright and Disclaimer:** The Medical Letter is an independent nonprofit organization that provides healthcare professionals with unbiased drug prescribing recommendations. The editorial process used for its publications relies on a review of published and unpublished literature, with an emphasis on controlled clinical trials, and on the opinions of its consultants. The Medical Letter is supported solely by subscription fees and accepts no advertising, grants or donations.

No part of the material may be reproduced or transmitted by any process in whole or in part without prior permission in writing. The editors do not warrant that all the material in this publication is accurate and complete in every respect. The editors shall not be held responsible for any damage resulting from any error, inaccuracy or omission.

### Subscription Services

#### Mailing Address:

The Medical Letter, Inc.  
1000 Main Street  
New Rochelle, NY 10801-7537

#### Customer Service:

Call: 800-211-2769 or 914-235-0500  
Fax: 914-632-1733  
Web Site: [www.medicalletter.org](http://www.medicalletter.org)  
E-mail: [custserv@medicalletter.org](mailto:custserv@medicalletter.org)

#### Permissions:

To reproduce any portion of this issue, please e-mail your request to: [permissions@medicalletter.org](mailto:permissions@medicalletter.org)

#### Subscriptions (US):

1 year - \$98; 2 years - \$167;  
3 years - \$235. \$49/yr. for students, interns, residents and fellows in the US and Canada.  
CME: \$44 for 26 credits.

#### E-mail site license inquiries to:

[info@medicalletter.org](mailto:info@medicalletter.org) or call 800-211-2769 x315.  
Special fees for bulk subscriptions. Special classroom rates are available. Back issues are \$12 each. Major credit cards accepted.

Copyright 2009. ISSN 1541-2792



# Introducing

## Treatment Guidelines: Online Continuing Medical Education

Up to 24 credits included with your subscription

[www.medicalletter.org/tgcme](http://www.medicalletter.org/tgcme)

For over 25 years, The Medical Letter has offered health care professionals continuing medical education (CME) with *The Medical Letter on Drugs and Therapeutics*. We are now offering CME for *Treatment Guidelines from The Medical Letter* in an online format only, called the Online Series. Each Online Series is comprised of 6 monthly exams and eligible for up to 12 credits. For those who just need a few credits, we also offer the Quick Online Credit Exam (earn up to 2 credits/12 questions). For more information, please visit us at [www.medicalletter.org/tgcme](http://www.medicalletter.org/tgcme).

### Choose CME from *Treatment Guidelines from The Medical Letter* and earn up to 24 Category 1 AMA PRA Credits per year in the format that's right for you:

**Online Series** - Answer 12 questions per issue online. Earn up to 2 credits/exam. Take up to 6 short exams per six-month series and earn up to a total of 12 credits. The Online Series is included with a paid subscription to *Treatment Guidelines*.

**Quick Online Credit Exam** - Access content for any available issue, answer 12 questions online, and earn up to 2 credits for \$12.00 (available to both subscribers and non-subscribers). A score of 70% or greater is required to pass the exam.

#### ACCREDITATION INFORMATION:

**ACCME:** The Medical Letter is accredited by the Accreditation Council for Continuing Medical Education to provide continuing medical education for physicians. The Medical Letter designates this educational activity for a maximum of 2 AMA PRA Category 1 Credit(s)<sup>™</sup>. Physicians should only claim credit commensurate with the extent of their participation in this activity. This CME activity was planned and produced in accordance with the ACCME Essentials.

**AAFP:** *Treatment Guidelines from The Medical Letter* has been reviewed and is acceptable for up to 15 Prescribed credits by the American Academy of Family Physicians. AAFP accreditation begins 01/01/09. Term of approval is for one year from this date. This exam is approved for 1.25 Prescribed credits. Credits may be claimed for one year from the date of this exam.

**ACPE:** The Medical Letter is accredited by the Accreditation Council for Pharmacy Education as a provider of continuing pharmacy education. This issue is acceptable for 2.0 contact hours of knowledge-based Continuing Education Credit (0.2 CEU).



**AANP and AAPA:** The American Academy of Nurse Practitioners (AANP) and the American Academy of Physician Assistants (AAPA) accept AMA Category 1 Credit for the Physician's Recognition Award from organizations accredited by the ACCME.

**AOA:** This activity, being ACCME (AMA) approved, is acceptable for Category 2-B credit by the American Osteopathic Association.

#### GOAL AND MISSION STATEMENT:

The mission of The Medical Letter's Continuing Medical Education Program is to support the professional development of health care professionals including physicians, nurse practitioners, pharmacists and physician assistants by providing independent, unbiased drug information and prescribing recommendations that are free of industry influence. The program content includes current information and unbiased reviews of FDA-approved and off-label uses of drugs, their mechanisms of action, clinical trials, dosage and administration, adverse effects and drug interactions. The Medical Letter delivers educational content in the form of self-study material.

The expected outcome of the CME Program is that knowledge and consideration of the information contained in *Treatment Guidelines* can affect health care practice.

The Medical Letter will strive to continually improve the CME program through periodic assessment of the program and activities. The Medical Letter aims to be a leader in supporting the professional development of health care professionals by providing continuing medical education that is unbiased and free of industry influence.

#### LEARNING OBJECTIVES:

The objective is to meet the need of health care professionals for unbiased, reliable and timely information on treatment of major diseases.

Activity participants will read and assimilate unbiased reviews of FDA-approved and off-label uses of drugs and drug classes. Participants will be able to select and prescribe, or confirm the appropriateness of the prescribed usage of the drugs and other therapeutic modalities discussed in *Treatment Guidelines* with specific attention to clinical evidence of effectiveness, adverse effects and patient management. Through this program, The Medical Letter expects to provide the prescribing health care community with educational content that they will use to make independent and informed therapeutic choices in their practice.

**Privacy and Confidentiality:** The Medical Letter guarantees our firm commitment to your privacy. We do not sell any of your information. Secure server software (SSL) is used for commerce transactions through VeriSign, Inc. No credit card information is stored.

**IT Requirements:** Windows 98/NT/2000/XP, or Vista, Pentium+ processor, Mac OS X+ w/ compatible process; Microsoft IE 6.0+, Mozilla Firefox 2.0+ or any other compatible Web browser. Dial-up/high-speed connection.

**DO NOT FAX OR MAIL THIS EXAM**

To take this exam, go to:

[www.medicalletter.org/tgcme](http://www.medicalletter.org/tgcme)

## Issue 83 Questions

1. In patients with chronic systolic heart failure, ACE inhibitors:
- improve symptoms
  - decrease hospitalizations
  - improve survival
  - all of the above

Pg. 53

2. ACE inhibitors should not be used in patients with:
- diabetes
  - a history of myocardial infarction
  - bilateral renal artery stenosis
  - hypertension

Pg. 53

Continues on next page >>

**Treatment Guidelines: Online Continuing Medical Education**  
**([www.medicalletter.org/tgcme](http://www.medicalletter.org/tgcme))**

<p>3. Like ACE inhibitors, ARBs have not improved clinical outcomes in patients with:</p> <ul style="list-style-type: none"> <li>a. LVEF &gt;40%</li> <li>b. LVEF &lt;40%</li> <li>c. diabetes</li> <li>d. renal impairment</li> </ul> <p style="text-align: right;">Pg. 53</p>	<p>8. Vasodilators are used in heart failure as:</p> <ul style="list-style-type: none"> <li>a. first-choice therapy</li> <li>b. alternative initial therapy</li> <li>c. add-on therapy for Caucasian patients</li> <li>d. all of the above</li> </ul> <p style="text-align: right;">Pg. 54</p>
<p>4. A beta-blocker is recommended for treatment of systolic heart failure:</p> <ul style="list-style-type: none"> <li>a. in addition to an ACE inhibitor</li> <li>b. as an alternative to an ACE inhibitor</li> <li>c. only for patients with symptoms</li> <li>d. in maximum doses from the outset</li> </ul> <p style="text-align: right;">Pg. 54</p>	<p>9. Loop diuretics used to treat systolic heart failure have been shown to:</p> <ul style="list-style-type: none"> <li>a. improve survival</li> <li>b. decrease symptoms</li> <li>c. cause hyperkalemia</li> <li>d. all of the above</li> </ul> <p style="text-align: right;">Pg. 54</p>
<p>5. Beta-blockers should be used cautiously, if at all, in a patient with:</p> <ul style="list-style-type: none"> <li>a. diabetes</li> <li>b. asthma</li> <li>c. hypertension</li> <li>d. all of the above</li> </ul> <p style="text-align: right;">Pg. 54</p>	<p>10. Digoxin used to treat heart failure can:</p> <ul style="list-style-type: none"> <li>a. decrease symptoms</li> <li>b. increase exercise tolerance</li> <li>c. decrease hospitalizations</li> <li>d. all of the above</li> </ul> <p style="text-align: right;">Pg. 56</p>
<p>6. Addition of spironolactone to standard therapy in patients with severe systolic heart failure reduced the risk of:</p> <ul style="list-style-type: none"> <li>a. hospitalization and death</li> <li>b. myocardial rupture</li> <li>c. atrial fibrillation</li> <li>d. none of the above</li> </ul> <p style="text-align: right;">Pg. 54</p>	<p>11. Initial treatment of most patients with systolic heart failure should include:</p> <ul style="list-style-type: none"> <li>a. an ACE inhibitor and an ARB</li> <li>b. an ARB and a vasodilator</li> <li>c. an ACE inhibitor and a beta-blocker</li> <li>d. a beta-blocker and an aldosterone antagonist</li> </ul> <p style="text-align: right;">Pg. 56</p>
<p>7. The main concern with aldosterone inhibitors is:</p> <ul style="list-style-type: none"> <li>a. hyperglycemia</li> <li>b. hypernatremia</li> <li>c. renal failure</li> <li>d. hyperkalemia</li> </ul> <p style="text-align: right;">Pg. 54</p>	<p>12. Addition of hydralazine and isosorbide dinitrate has been effective particularly in:</p> <ul style="list-style-type: none"> <li>a. diastolic heart failure</li> <li>b. patients with left ventricular dysfunction after an MI</li> <li>c. African-Americans</li> <li>d. patients who cannot tolerate an ACE inhibitor</li> </ul> <p style="text-align: right;">Pg. 56</p>

ACPE UPN: 379-000-09-083-H01-P; Release: July 2009, Expire: July 2010